
Ship Arrival Shipment Water I-Set False Sound SO 3 *^ NaEq* Fine 45μm LOI I-3D* I-7D* I-28D*

Date # % min mm mm % % m2/kg % % MPa MPa MPa
22/04/2025 2417 27.2 105 12 2.60
08/03/2025 2416 28.3 120 14 2 2.6 0.50 330 7.1 2.45 35.1 47.1 62.3
10/02/2025 2415 28.0 135 10 1 2.6 0.56 325 8.9 2.51 35.5 48.3 59.5
28/01/2025 2414 28.0 135 9 1 2.5 0.47 340 6.1 2.48 36.7 49.7 64.1
29/11/2024 2413 28.0 120 10 0 2.6 0.52 335 7.9 2.56 36.7 48.9 63.2
03/11/2024 2412 28.0 120 12 2 2.6 0.54 340 8.2 2.43 35.3 50.1 61.5
03/10/2024 2411 28.0 135 14 2 2.4 0.52 345 6.6 2.41 35.9 49.3 63.3
25/09/2024 2410 28.2 120 14 2 2.5 0.48 350 8.3 2.21 35.4 45.8 64.8
02/09/2024 2409 27.8 120 19 1 2.6 0.48 345 8.0 2.34 35.5 49.1 64.2
23/08/2024 2408 28.1 135 33 2 2.5 0.50 335 7.9 2.51 38.6 52.6 64.1
02/08/2024 2407 28.0 135 9 2 1.9 0.45 315 8.3 2.45 33.0 48.7 64.4

Mean 28.0 125.5 14.2 1.5 2.5 0.5 336 7.7 2.5 35.8 49.0 63.1
StdDev 0.3 10.1 6.9 0.7 0.2 0.0 10 0.9 0.1 1.4 1.8 1.6

19/03/2025 2416 28.2 135 11 1 2.6 0.51 335 9.1 2.29 35.6 48.4
26/02/2025 2415 27.7 120 9 2 2.6 0.50 330 8.8 2.51 36.3 49.1 62.0
30/01/2025 2414 28.2 135 11 1 2.5 0.52 340 6.4 2.29 38.0 50.6 64.1
12/12/2024 2413 28.3 120 21 1 2.6 0.53 345 8.7 2.52 35.3 47.3 62.3
15/11/2024 2412 28.0 120 12 1 2.6 0.52 335 8.7 2.52 35.1 47.7 61.2
11/10/2024 2411 28.0 120 11 2 2.4 0.52 340 6.6 2.33 36.2 48.1 63.8
06/10/2024 2410 28.2 135 12 1 2.6 0.50 345 8.3 2.25 35.0 46.3 60.0
15/09/2024 2409 28.1 135 13 1 2.6 0.51 350 8.2 2.26 36.5 50.0 63.0
02/09/2024 2408 27.8 120 19 1 2.4 0.47 335 7.4 2.41 34.7 47.3 61.9
09/08/2024 2407 27.9 120 10 2 1.9 0.47 315 8.1 2.27 34.8 51.3 67.1
23/07/2024 2406 28.3 120 8 1 2.0 0.51 340 6.9 2.75 33.5 51.8 65.5

Mean 28.1 125.5 12.5 1.3 2.4 0.5 337 7.9 2.4 35.5 48.9 63.1
StdDev 0.2 7.6 4.0 0.5 0.3 0.0 9 1.0 0.2 1.2 1.8 2.1

minimum maximum maximum maximum minimum minimum minimum

45 5 3.5 0.64 35 45
45 5 3.5 0.64 25 40

 * or ^ all results in italics are subcontracted. 24-Apr-25

‡ 25GP2501Q

Claire Ziegler ( Senior Laboratory Technician) Dave Darlow (National Manager - Sustainable Solutions)
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Holcim New Zealand is registered for the production & distribution of cement in accordance with ISO 9001:2015. Ultracem is a general purpose cement, manufactured by Mitsubishi Ube Cement Company and is tested in 
accordance with NZS3122:2009 & AS2350:2006. [NOTE: The AS 2350 series of standards cited above were all adopted, with minor amendments, by NZS 3122:2009]. Samples tested as received.  
This test report may not be reproduced except in full.

* Cement Australia, Nata Accreditation Numbers: 187, 188^ Verum Group, IANZ Accreditation Number: 981Holcim Auckland Laboratory
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Sample Date Temp Air Bleed 3 Day 7 Day 28 Day 7-28 Day 
°C Initial 30min 60min % L/m3 MPa MPa MPa MPa

24/03/2025 23.2 120 1.0 29.0 36.0
19/03/2025 24.1 130 1.0 28.0 37.0 43.0 6.0
11/03/2025 24.2 130 90 60 1.0 3.0 28.0 37.0 43.5 6.5
03/03/2025 22.3 130 1.0 28.0 37.0 43.0 6.0
24/02/2025 24.2 130 1.0 28.5 35.0 44.0 9.0
17/02/2025 24.8 130 1.0 27.0 32.0 43.0 11.0
13/02/2025 23.0 130 1.0 25.0 34.0 40.0 6.0
07/02/2025 24.4 130 90 70 1.0 3.0 27.0 36.5 48.0 11.5
30/01/2025 23.1 130 1.0 27.0 36.0 46.0 10.0
20/01/2025 22.9 120 1.0 27.0 36.0 45.0 9.0
16/01/2025 23.8 120 1.0 27.0 35.0 43.5 8.5
09/01/2025 23.4 110 90 80 1.0 3.0 27.0 36.5 47.0 10.5
17/12/2024 22.0 130 1.0 28.0 36.0 45.0 9.0
03/12/2024 23.5 130 1.0 29.0 35.5 42.0 6.5
25/11/2024 23.7 120 1.0 27.5 38.0 47.0 9.0
18/11/2024 24.0 130 90 60 1.0 2.5 27.0 37.0 46.5 9.5
13/11/2024 22.7 110 1.0 27.0 37.0 47.5 10.5
07/11/2024 22.4 130 1.0 23.5 33.0 46.5 13.5
30/10/2024 22.8 120 1.0 27.0 35.0 45.0 10.0
21/10/2024 23.6 110 1.0 27.5 36.0 48.0 12.0

Mean 23.4 125 1.0 2.9 27.3 35.8 44.9 9.2
StdDev 0.8 7.7 0.0 0.3 1.2 1.5 2.2 2.2
CoV% 4.5 4.2 5.0

Materials Cement H2O PAP7 13mm 19mm w/c Ad. Mix Density Slump

Units L/100kg kg/m3 mm
Mix 365 193 445 360 725 0.53 0.5 - 0.8 2438 120

 * are subcontracted. 24-Apr-25

‡ 25GP2501Q

XXX are retested results

Holcim New Zealand is registered for the production & distribution of cement in accordance with ISO 9001:2015. Ultracem is a general purpose cement and is tested in accordance with 
NZS3122:2009 & AS2350:2006. All concrete testing conducted in accordance with NZS 3112:1986. This report may not be reproduced except in full.

Holcim Auckland Laboratory
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Sample Date Temp Air Bleed 3 Day 7 Day 28 Day 7-28 Day 
°C Initial 30min 60min % L/m3 MPa MPa MPa MPa

24/03/2025 23.5 130 1.0 27.5 36.0
17/03/2025 22.9 120 1.0 27.5 36.0 43.0 7.0
10/03/2025 24.0 140 100 70 1.0 3.0 26.0 35.0 44.0 9.0
03/03/2025 22.8 130 1.0 26.0 35.5 44.0 8.5
26/02/2025 22.9 120 1.0 26.0 33.0 43.5 10.5
13/02/2025 23.6 130 100 70 1.0 2.5 28.5 36.5 46.0 9.5
01/02/2025 23.5 140 1.0 28.0 36.0 43.0 7.0
22/01/2025 22.6 130 1.0 26.0 36.0 45.0 9.0
13/01/2025 23.8 110 1.0 27.0 30.0 46.5 16.5
09/01/2025 24.1 110 90 70 1.0 2.0 27.0 36.0 45.5 9.5
03/12/2024 23.0 120 1.0 28.0 36.0 45.0 9.0
25/11/2024 23.2 120 1.0 27.5 36.0 43.0 7.0
19/11/2024 23.9 110 1.0 29.0 37.5 47.0 9.5
04/11/2024 22.3 140 1.0 22.0 30.0 46.0 16.0
22/10/2024 22.4 120 1.0 24.5 35.0 44.0 9.0
14/10/2024 22.6 120 100 90 1.0 2.0 27.0 35.0 46.5 11.5
09/10/2024 22.2 120 1.0 24.5 35.5 45.0 9.5
01/10/2024 22.3 120 1.0 25.0 34.0 46.0 12.0
25/09/2024 22.6 130 1.0 25.5 34.5 44.0 9.5
16/09/2024 22.7 130 1.0 27.0 36.5 43.0 6.5

Mean 23.0 125 1.0 2.4 26.5 35.0 44.7 9.8
StdDev 0.6 9.4 0.0 0.5 1.6 2.0 1.3 2.7
CoV% 6.2 5.6 3.0

Materials Cement H2O PAP7 13mm 19mm w/c Ad. Mix Density Slump

Units L/100kg kg/m3 mm
Mix 365 193 445 360 725 0.53 0.5 - 0.8 2438 120
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Holcim New Zealand is registered for the production & distribution of cement in accordance with ISO 9001:2015. Ultracem is a general purpose cement and is tested in accordance with 
NZS3122:2009 & AS2350:2006. All concrete testing conducted in accordance with NZS 3112:1986. Samples tested as received. This report may not be reproduced except in full.
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